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PERSPECTIVES
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Tocilizumab as a
glucocorticoid-sparing agent
in giant cell arteritis*
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Fig. 1| Important developments in glucocorticoid use in rheumatology. The broad introduction of glucocorticoids into clinical medicine has its origins
in the first publication on the successful use of cortisone in patients with rheumatoid arthritis (RA). Since then, various findings on the benefits and risks of
these drugs have shaped treatment recommendations regarding their optimal use. DAGR, dissociated agonist of the glucocorticoid receptor.

Buttgereit F Views on glucocorticoid therapy in rheumatology: the age of convergence. Nat Rev Rheumatol. 2020
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Total
Avaloya pe to BaBuo evepyomnoinong k ”'
TWV YEVOULKWY KOL N YEVO LKWV
LLOVOTIOTLWV o
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in rheumatology. Ann Rheum Dis 2002



2UVNOEOTEPEC XPNOELC LECALWY SOTEWV

e Pevpatikn mMoAuvpLaAyLa

e Pevpatoeldnec apOpitida

* JUOTNUATIKOC EpuBnuatwdnc AUKOC
* Kpion ouptknc apBptitidac



Meplotatiko 1

e Appev 78 eTwV
* Mepimou amo 3unvou “dev atocBavetat kaAad”
* Mpwuwn dvokappia wpwv apdw 1 h

* Ix ZA I, TA\abKkwua apdpw, AY, KYT

* ApOBpitda (-)
* Muikn aduvapia (-)



EpyaotnpLakog EAsyXoC

* TKE: 85

* CRP: 2 (1©.T<0.5)

* Hct 32 (0opB0oxpwpun, opbokuttoplkn)
* B/x €Aeyxoc: K.

* ANA, Rf, anti CCP: apvntka

* Ro Owpakoc: K.P



Alaxeiplon

* Evapén neBuAnpedvilohovng pos 12 mg OD
* Evapén Anync acPeotiov kat Vit D

* DEXA woxlou (6¢ev elxe eAeyyBOel motE)

* EAeyxoc PSA

* U/S avw/katw KoAlog

* OPOaApoAoyLKN EMAVEKTLULNGCN

* F/up oe 1 uRva



Follow up

e ACUUTTTWHOTLKOC (RSN amo 2" nuepa aywync)
* TKE 32

* CRPO.4

 EAeyxoc yLa kakonOBeLa (-)

e T score ap Loxlou -2.3 (Ooteomevia)

* Evapén alevdpovatnc 70mg/eBdopada

* Evapén tapering otepostdwv



2015 Recommendations for the management of
polymyalgia rheumatica: a European League Against
Rheumatism/American College of Rheumatology
collaborative initiative

Specific recommendations for the management of PMR patients:

1!

The panel strongly recommends using GC instead of NSAIDs in patients with PMR, with the exception of possible short-term use of

NSAIDs and/or analgesics in PMR patients with pain related to other conditions. No specific recommendation can be made for

analgesics.

The panel strongly recommends using the minimum effective individualised duration of GC therapy in PMR patients.

The panel conditionally recommends using the minimum effective GC dose within a range of 12.5-25 mg prednisone equivalent

daily as the initial treatment of PMR. A higher initial prednisone dose within this range may be considered in patients with a high

risk of relapse and low risk of adverse events, whereas in patients with relevant comorbidities (eg, diabetes, osteoporosis,

glaucoma, etc) and other risk factors for GC-related side effects, a lower dose may be preferred. The panel discourages conditionally

the use of initial doses <7.5 mg/day and strongly recommends against the use of initial doses >30 mg/day.

The panel strongly recommends individualising dose tapering schedules, predicated to regular monitoring of patient disease activity,

laboratory markers and adverse events.The following principles of GC dose tapering are suggested:

A. Initial tapering: Taper dose to an oral dose of 10 mg/day prednisone equivalent within 4-8 weeks.

B. Relapse therapy: Increase oral prednisone to the pre-relapse dose and decrease it gradually (within 4-8 weeks) to the dose at
which the relapse occurred.

C. Tapering once remission is achieved (following initial and relapse therapies): Taper daily oral prednisone by 1 mg every 4 weeks
(or by 1.25 mg decrements using schedules such as 10/7.5 mg alternate days, etc) until discontinuation given that remission is
maintained.



e Xpnon tnc eAaytota avaykaiog 6ooncg npedviloAovng 12.5-25mg

e Avaloya e ToV KIvOUVO yla aVETILOUUNTEC EVEPYELEC UTTOPEL VO
tportorotnBel n doon.

» ArtoBappuvetal n xprnon >30 N <7.5mg npedviloAovnc.

* ApXIKn HEiwon ota 10mg o€ 4-8 eBOOUAOEC

* & untotpomnn avénon otn 600N PO TNC UTTOTPOTINC KAl TTAAL oTadlakn
LLELWON

* AKOAOUOwWCG peilwon kata 1 mg npedviloAovne kaBe 4 eBSopadec LEXPL
™ Slokorr) epocov SV UTTAPYXOUV UTTOTPOTIEC



EULAR recommendations for the management of
rheumatoid arthritis with synthetic and biological
disease-modifying antirheumatic drugs: 2019 update

Josef S Smolen @, Robert B M Landewé,’> Johannes W J Bijlsma,*

» Short-term glucocorticoids should be considered when initiating or changing csDMARDs
» in different dose regimens and routes of administration
» but should be tapered as rapidly as clinically feasible.

» Oepamneio «yepupacy» xwplc cadr) S6on epodou
» Adopa ota ouvBeTikd DMARD:S.
» [Mpoteivetal aywyn 3 pnvwv

Smolen JS et al EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-
modifying antirheumatic drugs: 2019 update Annals of the Rheumatic Diseases



Xpovia Anpn oteposdwv otn PA

» Ol LEAETEC LA TNV ATTOTEAECUATLKOTNTA ELVOL AVTIKPOUOLLEVEG.

» Ae ovotnvetal xwpic mapaAAnin Anypn DMARD.

» Y& aoBeveic pe mpwipn evepyo PA 7.5 mg nipedviloAovne padll pe aAAec Beparmelec pelwoe TNV
aKTWVOAOYLKN €EEALEN TOUL VOO UOTOC.

Kirwan JR. The effect of glucocorticoids on joint destruction in rheumatoid arthritis. The Arthritis and Rheumatism Council Low-Dose
Glucocorticoid Study Group. N Engl J Med. 1995;333(3):142

Strand V Steroid withdrawal favours joint erosion in rheumatoid arthritis. Clin Exp Rheumatol. 1999;17(5):519.

» H mpedvilovn og 66on 10 mg, TOuC MPWTOUC 6 LAVEC, AVAOTEAAEL TNV €EEALEN TNC OKTIVOAOYLKNC
BAAPNC TwV apBpwoewv og aoBeveic pe pwLpn evepyn PA xwpic mponyolUuevn Bepareia pe
DMARD:s.

Van Everdingen AA et al. Low-dose prednisone therapy for patients with early active rheumatoid arthritis: clinical efficacy, disease-modifying
properties, and side effects: a randomized, double-blind, placebo-controlled clinical trial. Ann Intern Med. 2002;136(1):1



Clinical and epidemiological research

EXTENDED REPORT

Effectiveness of methotrexate with step-down
glucocorticoid remission induction (COBRA Slim)
versus other intensive treatment strategies for early
rheumatoid arthritis in a treat-to-target approach:
1-year results of CareRA, a randomised pragmatic
open-label superiority trial

* COBRA Classic (MTX + SULFA + ntpedviCoAovn 60 mg)
 COBRA Slim (MTX + tpebvioAovn 30 mg)
« COBRA Avant Garde (MTX + LEF+ npebviloAovn 30 mg)

» XounAOotepeC SOOGELC OTEPOELOWV ELXOV TTAPOLOLA ATIOTEAECLOTAL KOLL ELYOLV
acopalAéoctepo profil.



[MepLotatiko 2

* ONAv 31 sTwv

e Kamviotpla

* |Xx aAwTekiac Kol pwTtoevoodnoiac amo £TouC

e Ato 3 efoopadwyv SeKATLKN TTUPETIKN Kivnon pexpt 37.3 C

e Arto eBdopadoc aduvapuia Badionc Aoyw aAyouc oe MAK apdw Ko
apOpalylec o AKPEC XELPEC



* Qwrtoevaiobnto e€avOnua

e AlktuwTtn neAidbvwon

* ApBpitida: NAK apdw kot EMO® apBpwoelc
e Aepdadevec: apnAadpntot

» EécTaion KopOLOAVOTTVEVOTLKOU: K.

* Hct: 34 MCV:81,3 MCH27/

e WBC: 3,980 K/ul Asudokittapa: 0,76K/ul
e PLTs:255 K/l

* TKE: 102

e CRP: 0,71 ®.T<0.5

e [evikn oUpwV: K.




Alaxeiplon aoBevouc

* AVOOOAOYLKOC EAEYXOC

* EAeyxoc yia avtipwodoAutdiko cuvdpopo, Auttdatuko profil
* Ro Bwpaka

* Evapén neBuAnpedvilohovne 12mg OD pe otadlakn HElwon

* Evapén vdpofuyAwpokivnc 200mg OD

* OPOaApOAOYLKOC EAEYXOC

e JUoTOON yLa OLAKOTIN KATVIOUATOC KAl NAloTtpooTacia

e JUOTOON YlO EMAVEKTLMNON 0 1 pAva N vwpitepa it emdeivwong



Follow up

e Acupmtwpatikng, xwplic apBpitdba/eEavOnua
e BeAtiwpevn n Siktuwtn meAidvwon

* Nea yevikn atpotoc: Het: 36.1 WBC: 6,090ul Aspdokuttapa:
2,100K/ul

* ANA: 1/320 Evtovoc $B80oplopoc oTtouc TOAOUC TNC HITWTLKAC
QTPOKTOU Kol a.c0€evC KUTTAPOTTAQOLOTLKOC.

e avtl-dsDNA: Oetika

e C3: 75 mg/dl (O.T 90-180) C4: 7,2 mg/dl (D.T 10-40)
e LA (+), avtikapOLoArtvika kot avtl 2 GPI Abs : (-)

* Ro Bwpoaka: K.¢



[TAQvo

* Juvexlon Plaquenil kal mepattepw PeELWON OTEPOELOWV UE OTOXO TA
5mg npedviloAovnC NUEPNOCLWC.

* EmavaAndn LA o€ 3 urveg kat emti Betikov anoteAeopatog Afdn
aoTrpivnc.



Recommendation

2019 update of the EULAR recommendations for the
management of systemic lupus erythematosus

2.2 GC
2.2.1 GC can be used at doses and route of administration that depend on the type and severity of organ involvement (2b/C).

2.2.2 Pulses of intravenous methylprednisolone (usually 250-1000 mg per day, for 1-3 days) provide immediate therapeutic effect and enable the use of lower
starting dose of oral GC (3b/C).

2.2.3 For chronic maintenance treatment, GC should be minimised to less than 7.5 mg/day (prednisone equivalent) (1b/B) and, when possible, withdrawn.
2.2.4 Prompt initiation of immunomodulatory agents can expedite the tapering/discontinuation of GC (2b/B).
2.3 Immunosuppressive therapies

2.3.1 In patients not responding to HCQ (alone or in combination with GC) or patients unable to reduce GC below doses acceptable for chronic use, addition of
immunomodulating/immunosuppressive agents such as methotrexate, (1b/B) azathioprine (2b/C) or mycophenolate (2a/B) should be considered.

9.95 (0.22)
9.85 (0.36)

9.65 (0.65)
9.90 (0.30)

9.85 (0.48)

» YPnAéc 6ooelc (1-2mg/kg mpedviloAdvNC) XpNOLLOTIOLOUVTAL VLo ATTELANTLKEG Yo TN {wr EKONAWOELG KUPLWE ATTO TOUG

vedpoug N to KNZ.
» ExOnAwoelg ano d€ppa, apBpWOELS KL YEVIKO CUUMTWHOTA avTIHeETwrti{ovtat ue 5-15mg npedviloAovng.
» YTAPYOUV KATIOLEC LEAETEC TTOU UTtooTNPL{ouV TN Xpnon Hecailwv SOoewV yLa coBapeC eKONAWOELC.

Book Lupus Erythematosus: Clinical Evaluation and Treatment Peter H. Schur, Elena M. Massarotti



Contents lists available at ScienceDirect

Autoimmunity Reviews

journal homepage: www.elsevier.com/locate/autrev

Review

Comparison of high versus low-medium prednisone doses for the

treatment of systemic lupus erythematosus patients with high activity
at diagnosis

loana Ruiz-Arruza ?, Cristiana Barbosa *°, Amaia Ugarte ¢, Guillermo Ruiz-Irastorza **

* AcBeveic pe 2EN (SLEDAI score 26, oxL vedpitda Il kat V) xwplotnkav og 2
opadec avaioya pe tn doon npedviloAovnc mou EAapav.

e EkTiunOnke to SLEDAI score oto 1 kot ota 5 €Tn Onwc Kol oL avermBOUUNTEC
EVEPVELEC TWV OTEPOELOWV.

* Aooelc tpedbviloAovne <30 mg lyxov TTAPOLOLO ATIOTEAECUOTLKOTNTO AAAA KoL
neyaAvtepn acpalela o oxeon pe upnAotepec oe acBeveic pe vPnAn
gvepyotnta vooou (SLEDAI).



Renal Outcome in Patients with Lupus Nephritis Using
a Steroid-free Regimen of Monthly Intravenous
Cyclophosphamide: A Prospective Observational Study

REBECCA FISCHER-BETZ. GAMAL CHEHAB, OLIVER SANDER, STEFAN VORDENBAUMEN,
ADINA VOICULESCU, RALPH BRINKS, and MATTHIAS SCHNEIDER

* 40 aoBevelc pe ZEN vedpitidba eEAapav pnviaiec dooelc CYC xwplic IV
oTEPOELON.

* EAapBav npedviloAovn pos LLOVO yLa TOV EAEYXO EEWVEPPLKWV EKONAWOCEWV.
* Xwplotnkav o€ 2 opadec avaloya pe tn doon (<20mg n >20mg).
* Aev untnpxe dtadpopa otnv EKPaon TNC veppitidac LETA armo 2 €TN.
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Defining conditions where long-term glucocorticoid
treatment has an acceptably low level of harm

to facilitate implementation of existing
recommendations: viewpoints from an EULAR

task force

Cindy Strehl," Johannes W ) Bijlsma,*> Maarten de Wit,* Maarten Boers,>>

Nele Caeyers,® Maurizio Cutolo,” Bhaskar Dasgupta,® William G Dixon,’

Rinie Geenen,'® Tom W J Huizinga,'" Alison Kent,"? Annette Ladefoged de Thurah, '
Joachim Listing, " Xavier Mariette,">'® David W Ray,'” Hans U Scherer, "

Raphagle Seror," ' Cornelia M Spies," Simon Tarp,'® Dieter Wiek, "

Kevin L Winthrop,?® Frank Buttgereit'



5 7.5 10

0 . 15 mg/d (prednisone
equivalent)
benefits > risks in the benefits < risks in the
majority* of patients majority** of patients

The actual level of harm is patient-specific, i.e. it depends
on the presence or absence of risk factors and/or
preventive measures

shifting towards a shifting towards an
lower level of harm increased level of harm

* not true for high risk CV patients
** not true for patients with (partial) glucocorticoid resistance

Strehl et al. Defining conditions where long-term glucocorticoid treatment has an acceptably low level of harm to
facilitate implementation of existing recommendations: viewpoints from an EULAR task force. Ann Rheum Dis 2016
Jun



Patient specific factors shifting towards a lower level of harm

Factors References

General early diagnosis, low disease activity, low cumulative glucocorticoid dosage, [11[21] [37]
healthy life style (especially cessation of smoking, low alcohol consumption),
monitoring and treatment of risk factors and co-morbidities

| Glucocorticoid-induced sufficientvitamin D & calcium intake, exercise, muscle strengthening, [36] [39] [40]
osteop orosis prescription on indication: bisphosphonates, osteoanabolic drugs, selective [41] [42]

| oestrogen receptor modulators -
Infections screening for infections, vaccination, usage of risk scores before therapy, [44] [50] [52]

follow rules of conduct (avoiding infected persons, appropriate wound care,

washing hands, good sleep)
carbohydrate healthy diet, appropriate exercise, weight loss for obese patients, prescription [58] [59]
metabolism on indication: hydroxychloroquine, diuretics

Cardiovascular diet in low saturated fat & calories, physical activity, weight normalization, [2] (60] [70] [75]
sodium restriction, follow the EULAR-recommendations for cardiovascular risk [76] [77]
management (including medications like statins or angiotensin-converting
enzyme inhibitors on indication)

Strehl et al. Defining conditions where long-term glucocorticoid treatment has an acceptably low level of harm to
facilitate implementation of existing recommendations: viewpoints from an EULAR task force. Ann Rheum Dis 2016
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